G @ | TOGETHER

!{’\N i D/? L&y

=S~ vears | for a sustainable future
OCCASION

This publication has been made available to the public on the occasion of the 50" anniversary of the
United Nations Industrial Development Organisation.

’-.
Sy
B QNIDQI
s 77

vears | for a sustainable future

DISCLAIMER

This document has been produced without formal United Nations editing. The designations
employed and the presentation of the material in this document do not imply the expression of any
opinion whatsoever on the part of the Secretariat of the United Nations Industrial Development
Organization (UNIDO) concerning the legal status of any country, territory, city or area or of its
authorities, or concerning the delimitation of its frontiers or boundaries, or its economic system or
degree of development. Designations such as “developed”, “industrialized” and “developing” are
intended for statistical convenience and do not necessarily express a judgment about the stage
reached by a particular country or area in the development process. Mention of firm names or
commercial products does not constitute an endorsement by UNIDO.

FAIR USE POLICY
Any part of this publication may be quoted and referenced for educational and research purposes
without additional permission from UNIDO. However, those who make use of quoting and
referencing this publication are requested to follow the Fair Use Policy of giving due credit to
UNIDO.
CONTACT

Please contact publications@unido.org for further information concerning UNIDO publications.

For more information about UNIDO, please visit us at www.unido.org

UNITED NATIONS INDUSTRIAL DEVELOPMENT ORGANIZATION
Vienna International Centre, P.O. Box 300, 1400 Vienna, Austria

Tel: (+43-1) 26026-0 * www.unido.org * unido@unido.org


mailto:publications@unido.org
http://www.unido.org/

2035

UNITED

‘g NATIONS
UN'DO INDUSTRIAL

3
1)
;#

N L/ DEVELOPMENT
m ORGANIZATION
R

It

REGIONAL AFRICA

RK}I(NALAFRICAIEA“{ERANDFWNEARMSHIYS(}M

US/RAF/92/7200/1 1-06

MISSION REPORT (%!

to ETHIOPIA - July 1993

ETHIOPIAN PICKLING & TANNING TANNERY

Based cn the work of

Mr. G. Clonfero, tannery effluent treatment expert

Backstopping officer: Aurelia Calabro
Agro-Based Industries Branch

$ This reporl has been reproduced wi thout formal editing




This peper is prepared by Mr. G. Clonfero, UNIDO Tannery Effluent Treatment
Expert during a two-week mission in Ethiopia for the project US/RAF/92/200.

The purpose of the mission was:

1. Nalbandian Tannery
To orepere a design for the eff luent treatment plant with appropriate
fluxgrams, equipment specifications and cost estimates. The design
includes sludge handling and disposal.

2. Ethiopian Pickling and Tamming

Yo prepare a design for the effluent treatment plant (both primary and
secondary including the treatment of sludge) with appropriate fluxgrams;
to assist in the design and/or adzptation of the ~ivil works for the plant
and te prepare specifications for the equipment required with cest
estimates.

3. Dirc and Wallia Tanneries

To improve the efficiency of the existing systems (including the handling
of sludge of tanneries with similar problems.

The expert visited tvice 2i1 the above listed tanreries with Mr. Seyoum
Hailu, National Expert.

During -he visits all the datz cf the proposals hzve been explained and
discussed; tre avaiiable dziz e et contrcllesd dire iy in the tanneries,
<o that the necesszry correcticns have been made .

The expert. believes that the managers of the tanneries have weil understood
the proposed technical solutions. The actual problem is represented by the fact
they do not know which further action INIDO will take. It is ocbvious that until
they will know clearly if a UNIDD ascistance for the necessary “hardware" will
come true, they will not take any decicsion about the problems. Therefore, it
is important that UNIDO shows the intentions about the future development of the
project.




1. FACTORY'S DATA

2. INPUT DATA

3. LEGISLATION

4. PROCESS DESCRIPTION

5.  CALCULATIONS

6. LIST OF THE NECESSARY EQUIPMENT
7. SPARE AND CONSIMPTION PARTS

8. PLANT COMMISSTIONING AND TRAINING
9. COSTS FOR THE PLANT’S OPERATION

10. CIVIL WORKS

ANNEX 1 GRAPHIC

ANNFY, 2 INDICATIVE PAMPHLET OF THE NFCESSARY FQUIPMENTS

contente.pic

11

18

18

i8

19




ETHIOPIAN

PICKLING & TANNING T A N N E R Y

Addis Ababa - ETHIOPIA

1. FACTORY’S DATA
1.2. Max. daily capacity

1.3. Raw material
- goat skins

- sheep skins

1.4. Final product
- goat skins :

- sheep skins :

(*) in future also crust
local market.

8,000 skins

3,000 pcs/day (dry: 0.5 kg/pc)
5,000 pcs/day (wet-salted: 1.3 kg/pc)

wet-blue (current) (*):
pickled (current) (*):

and part finished for

1.5. Information about the process (main phases)

1.5.1. Liming

- sheep skins (painting unhairing)
- goat skins (pulping unhairing in drums)

Total consumption of chemicals for liming (8,000 pcs/day)

Ca(OH), 880 kg/day
Na,S (60%) 230 kg/day
NaHS (72%) 168 kg/day

- goat skins (pulp unhairing in drum 3x3 m at axis = 5,000 litres)

1.5.2. Tanning (goats)

Water

150% on pelt weight;

Cr sulphate 6% on pelt weight;
(normal chrome sulphate 25% Cr,0;
or self-basifying chrome 21% Cr;0;)

1.5.3.

liguors

Chrome content in the spent tanning
(from factory’s analysis): 2-4 g/1 as Cry0;.
1.6. Total volume of effluent:

500 m3 per day
(estimated by the factory)




1.7. other informatjon

1.7.1. Work time 1 shift (8 hrs) 6 days per week.
1.7.2. Final discharge Akaki river
1.7.3. Rain periods July/August/September (heavy rains)

February/March/April (short rains).

2. INPUT DATA
2.1. Quantity of processed
material 10,500 kg/day ca. (green weight).

2.2. Water consumption (adopted) 40 1 per kg of skins
(green weight).

2.3. Effluent volume 420 (say 500) n3/day.

2.4. Discharge hours per day 10 ca.

2.5. Mean discharge flow 50 n3/h

2.6. Peak factor (adopted) 2.5

2.7. Peak flow 125 n3/h (i.e. 2,000 1/min ca.)

2.8. Hours of tireatment (plant’s
operation) per day (adopted) 20 per day

2.9. Mean treatment flow 25 m3/h

2.10. Expected sludge
production 0.15 kg D.M. per kg of raw
material (green weight)

2.11. Total sludge production 1,570 kg D, H. per day
(1 e. 40 m /day of liquid
sludge at 4% of solids)
Note: D.H. seans Dry Matter,

3. LEGISLATION

At the moment no specific standards exist in Ethiopia for the
discharge of tannery or other industrial effluents into surface
waters or sewer. In the general opinion, the future legislation will
adopt discharge standards similar to those existing in Burope and
other developed Countries.




4. PROCESS DESCRIPTION (see also the annexed flow-sheet)
Forwvards

The here proposed treatment is based on the following assumptions:

~i. rains waters must be separately collected and discharged.

ii. sanitary waters from the factory will undergo a
pre-treatment into septic tanks before to be eventually piped
to the plant (to the biological phase if installed).

iii. the production process does not foresee the use of organic
solvent in the skin degreasing cycles.

iv. the pre-treatment of the trivalent Chrome has not been
indicated here; it will be eventually installed in a second
phase (if required by the EBthiopian environmental Authorises).
Because of the difficulty in separating the Chrome containing
waters (the various discharges are mixed in the same gully
inside the factory) and the small quantity of the discharged
Chrome the pre-treatment of these wastes does not seem
strictly necessary.

v. near the tannery there is a pipe-line coannected with the
municipal sewage treatment plant of Kaliti.

There are chances that, after a suitable pre-treatment,

the tannery effluent will be accepted into the Kaliti

plant for the final biological treatment.

This could be a good opportunity of avoiding the individual
secondary treatment or, at least, delaying its implementation.

vi. In our opinion, the primary and sludge dewatering treatments
must be always installed first. The secondary phase can be
better
The biological treatment has been here indicated only for
information: if necessary, this part of the plant may be
implemented in a future phase.

4.1. Storage and redistribution of the spent unhairing ligquors

The spent liming, washing and fleshing 1liquors are collected in a
separate gully and, after screening, are sent by gravity in an
underground storage tank with a capacity equal to the daily volume
of discharge. (An existing tank can be used for this scope).

In order to screen most of the hair, a self-cleaning brushed screen
has been installed; in fact the partially pulped hair remaining in
the concentrate lime/sulphide liquor are, in time, further dissolved
.increasing the BOD and COD of the effluent. Purthermore, this
material floating or settling can form coarse aggregates with the
risk of clogging the pumps and pipes. A submersible Venturi ejector
. assures the mixing to avoid solid deposits and the oxidation of part
of sulphides. At cthis step, due to the high concentration of the
sulphide in the liquors, a dosage of MnSO, is unnecessary (the
sulphide oxidation will completed in the equalization tank) but it
can be manually given if on-plant tests will show a better
performance.

These wastes fre then pumped to the equalization tank and mixed vith
the other tannery effluents.




4.2. Primary treatment

The effluents from the tannery are screened (brushed screen) and
sent by gravity into the equalization and sulphide oxidation tank.
The equalization is necessary to realize a good mixing
(homogenization) of the various streams and to eliminate the flow-
peaks (hydraulic equalization) of the factory in order to obtain an
uniform and constant effluent to treat. In order to avoid
sedimentation of solids, this basin is mixed through injection of
suppressed air (blower and air diffusers). The injected air enables
the oxidation of sulphide too; this process is catalysed by the
addition of Manganese II salts. A submersible pump re-distributes
the daily treated mixed liquor to the further treatment phases in a
period of 20 hrs ca.

The successive coagulation and flocculation process is done adding
Alum and Polyelectrolyte. This treatment with chemicals enables both
a reduction of the organic load sent to the biological phase and an
increase of the settleability of the suspended solids. The
flocculated effluent flows by gravity into the primary sedimentation
tank where the most of solids contained in the effluent settles as
sludge and the clear supernatant is piped to the biological
treatment.

4.3. Secopdary treatment (optional)

The biological treatment is an extended aeration that is realized in

three successive steps:

- aeration (BOD-removal through bio-absorption/flocculation of the
soluble/suspended organic matter)

- sedimentation (physical treatment necessary in order to separate
the biological sludge from the treated water)

- biological sludge recycle (the settled sludge is continuously
re-pumped into the aeration tank to maintain the bacterial mass
necessary to the process.

The aeration tank is designed for 48 hrs retention time and the
oxygen necessary to the process is supplied by air blowers and
diffusers. The secondary sedimentation is realized into a circular
tank fitted with rotary bridge mechanism for sludge-scraping.

A submersible pump recycles the settled sludge to the aeration tank.
Periodically, the excess of sludge is discharged through a by-pass-
valve into the equalization basin.

4.4. Sludge Treatment

All the produced sludge is extracted from the primary sedimentation
tank. The sludge is drawn-off from the bottom of the tank and pumped
(submersible pump) to the dewatering station (filter press or sand
beds) after a previous conditioning with chemicals (lime-milk until
pH = 10). The sludge cake is sent to the final disposal (land-fill
or burial) and the filtration waters piped back to the general
treatment.




2. CALCULATIONS
© 5.2. SPENT LIMING WASTES STORAGE AND RE-PUMPING

$5.2.1. Volume of discharge

* The adopted volume is 50 m3/day ca. (20 m3 liming, 20 83 first
washing and 10 m3 fleshing and floor washing after the painting).
This volume is gquite cautionary.

5.2.2. Rate of discharge
The discharge peak flow (a 3 x 3 m. drum discharged in 15 min) is

5 x 60/15 = 20 m3/h.

5.2.3. Screening

A brushed screen, with minimum capacity of S50 m3/h of liming wastes,
has been adopted.

Note: a brushed screen is more efficient than a bar screen in
removing the hair. This represents the advantage to have less hair
in the spent liming baths and, so, less solids and BOD/COD in the
effluent sent to the treatment plant.

5.2.4. Storage
A tank with a useful volume of SO m3 ca. has been adopted.
5.2.5. Mixing

A minimal specific power of 40 Watt/m3 has been adopted for mixing
and avoiding the deposit of solids.

Total required power (50 x 40/1,000) = 2 KkW.

A 2.2 kW submersible Venturi ejector has been adopted.

Note: the adopted ejector will furnish 2 kg/h of oxygen at standarc
conditions; let the oxygen transfer efficiency in the real operating
conditions be 70%, i.e. 2 x 0.7 = 1.4 kg/h.

This oxygen will be able to oxidize 1.4 kg/h ca. of S2- and must be
considered in the calculation of the total oxygen necessary for
sulphide oxidation (see ahead).

5.2.6. Re—pumping
The same working period inside the factory, i.e. 10 hrs/day, will be

ugilized as re-pumping period. Capacity of the pump 50 : 10 = §
m~/h.

Note: a submersible pump operated by a programmed timer has been
adopted for the re-pumping.




5.3. GENERAL EFFLUENT TREATMENT
a. PRIMARY TREATMENT

5.3.1. Total volume
The daily effluent volume to be treated is 500 m3.

5.3.2. Peak flow
Working period inside the factory = 10 hrs per day.

The mean volume of the general effluent is 450 m3/day (500 - 50 of
lime waste).

The average discharge flow is 450 : 10 = 45 I3/h.

Peak factor = 2.5 (adopted)

Peak flow (45 x 2.5) = 112.5 m3/h.

5.3.3. Screening
A brushed screen with minimum capacity of 150 13/h of tannery
effluent has been adopted.

5.3.4. Equalization and sulphide oxidation

a. Hydraulic equalization and wastes homogenization

The hydraulic equalization necessary during the first phase of the
plant’s installation is minimal: in fact the mean discharge period
from the factory is 10 hrs/day; i.e. the mean influent flow is 50
m3/h ca. and the out-let flow 550 : 20 = 27.5 m3/h.

The difference (50 - 27.5) x 10 hrs is 225 n3.

Due to the fact that a separation and dosage of the concentrated
liming wastes have been adopted, the volume necessary for the
homogenization of the various effluents can be reduced from the 24
hrs retention time that is generally adopted in the design of
tannery effluent treatment plants. A tank with a total volume of 350
m3 has been here adopted. The retention time (350/550 x 24) is ca.
15 hrs. In practice, 100 m3 ca. will be the minimal water volume_in
the tank for the effluent homogenization and the remaining 250 m3
will be used for absorbing the tannery’s flow-peaks.

5.3.5: tit ; ir f | .. i idi i it £ lid

is 2 Nm’/h per m”’ of tank volume (adopted).
The total necessary air is (2 x 350) 700 Nm3 /h.

5.3.5. Sulphide oxidation

Calculation of the oxygen required for the oxidation of sulphide.
The daily consumption is 230 kg of Na,S (60%) and 168 _kg of NaHS
(72%). This amount is equivalent to 125.7 kg/day of s2-,

[%30 X 0.60 x 32/78 = 56.6 kg and 168 x 0.72 x 32/56 = 69.1 kg of
S2~] where 32 = a.w. S2~ and 78 and 56 m.w. of Na,S and NaHS
respectively. ’

Let 80% of this quantity be digcharged with the gpent liquors, i.e.
125.7 x 0.80 = 100 kg/day of S2~. 14 kg/day of S2~ (1,4 x 10 hrs)
are gxidised in the liming storage tank, therefore 100 - 14 = 86 kg
of S<~ must be treated in the equalisation tank at the rate of 86 :
15 = 5.7 kg/h.




The installed air injection is able to supply a total of 700 Nm3 of
air per hour. Considering an oxygen transfer efficiency of 15% at
the real operational conditions, (700 x 0.28 x 0.15) 29.4 kg/h of
oxygen are supplied. The aeration equipment results over-—abundant;